
 

 

  

ENDEMICVISION ENVIRONMENTAL SERVICES 

2014 

Draft Environmental 

Impact Assessment: 

Vryburg Waste Water 

Treatment Works 
 

 

5 3  M O O R R E E S  S T R E E T ,  M A L M E S B U R Y ,  7 6 0 0  

 



2 | P a g e  

 

TABLE OF CONTENTS 
Declaration of Consultant Independence ...................................................................................... 7 

Introduction ............................................................................................................................. 8 

1.1. Applicable Legislation .................................................................................................... 9 

1.1.1. Constitution of the Republic of South Africa, 1996 ....................................................... 9 
[...]
municipality and community is to ensure commencement of construction as soon as practically 

possible. 

The Draft EIA & EMP was presented to the client on 12 December 2013 and will be submitted to the 

regulators and published to the public for commenting on 12 February 2014. By the 3rd of April 2014 

the commenting period will be complete for the regulators and their and the public’s inputs will be 

incorporated in the final EIA & EMP. 

1.3.4. THE ENVIRONMENTAL ASSESSMENT 

This EIA uses a numerical environmental significance rating process which is based on the accepted 

impact assessment methodology that uses the probability of an event occurring and the severity of the 

impact, should an event occur, as factors to determine the significance of a particular environmental 

risk. 

In order to determine the severity of any potential environmental impact, the criteria that are taken 

into consideration are the spatial extent of the impact, the duration of the impact and the severity of 

the impact. The probability of an impact occurring is determined by the frequency at which the activity 

takes place and by how often the type of impact in question has taken place or takes place in similar 

circumstances. The values assigned to these factors (weighting) are discussed as part of the EIA. 



19 | P a g e  

 

The EIA assesses environmental and social impacts for different activities according to different stages 

of the proposed project, namely the construction and operational phases. Impact and benefit 

significance are assessed before and after the application of any mitigation or enhancement measures 

and refer to effects on both the ecological and social environment.  

In addition, the cumulative and residual impacts of the proposed operation on the environment, with 

reference to similar operations and activities in the area are discussed. 

1.3.5. ENVIRONMENTAL MANAGEMENT PROGRAMME 

The EMP addresses all environmental impacts that have been identified in the EIA phase and provides 

achievable mitigation measures to reduce the possible impacts on the environment.  

The EMP section is divided into the setting of objectives and the provision of management measures. 

The monitoring and performance assessment section of the EMP details the monitoring and audits that 

will be implemented to ensure the effectiveness of mitigation. 

1.3.6. FINAL ENVIRONMENTAL IMPACT ASSESSMENT REPORT 

The final EIA & EMP will be updated with the planned comments obtained from the different 

departments, engineers and community. 

The final EIA & EMP will be published on the 4th of April, 2014 and the final Record of Decision will 

possibly be provided by the 25th of April, 2014. 

 

1.4. GOVERNMENT DEPARTMENTS INVOLVED 

The government departments involved in the EIA process and their roles in the project are detailed 

below. 

TABLE 4: GOVERNMENT DEPARTMENTS INVLOVED IN EIA PROCESS 

Departments Involved  Role in Project 

The National Department of Environmental Affairs & Tourism – 

Waste Division 

Competent Authority  

The North West Department of Economic Development, 

Environment, Conservation and Tourism 

Commenting Authority 

The Free State’s Department of Water Affairs and Forestry Commenting Authority 

The North West Department of Public Works, Roads and Transport Interested & Affected Party 

South African Heritage Resources Agency   Commenting Authority 

Dr. Ruth S. Mompati District Municipality Client 

Naledi Local Municipality Management Authority 

 

1.5. QUALIFICATION OF CONSULTANT 

EndemicVision Environmental Services Pty (Ltd) is a multidisciplinary environmental management 

and consulting company with more than 18 years of experience in field. The technical team 

appointed for this project is detailed below. 

TABLE 5: PROJECT TEAM 

Team Member Company Specialist Field 

Chrizette Neethling EVision Environmental Specialist 

Liezel van der 

Westhuizen 

EVision Environmental Technician 



20 | P a g e  

 

Melanie Jordaan EVision Environmental and Social 

Technician 

Onno Fortuin Onno Fortuin 

Consulting 

Engineer 

Derek Lambert Diesel & Munns Surveyor 

Albert van Niekerk Golder Associates 

Africa 

Civil Engineer 

Daniel Meyer Golder Associates 

Africa 

Process Engineer 

Bartho Rivera Golder Associates 

Africa 

Civil Engineer 

Collen Monokofala Golder Associates 

Africa 

Senior Hydrogeologist 

Oliver Malete Golder Associates 

Africa 

Water Resource Scientist 

Frans Wiegmans Golder Associates 

Africa 

Associate Hydrogeologist 

Simon Todd Simon Todd 

Consulting 

Ecology Specialist 

David Morris McGregor Museum: 

Department of 

Archaeology  

Heritage Specialist 

2. PROJECT DESCRIPTION 

2.1. PROJECT BACKGROUND 

The Dr. Ruth S Mompati District Municipality intends to construct a new WWTW for Vryburg. The 

motivation for the construction of an entirely new plant is the following:  

 Phased Housing Expansion in Vryburg (more than 6500 houses being developed) 

 The current Vryburg WWTW constructed in 1982 is designed with hydraulic load capacity of 4.8 

Ml/day and the estimated current capacity requirements is 6.5 Ml/day 

 The ultimate planned capacity for Vryburg is 24 Ml/day The current works have limited 

expansion possibilities 

The new treatment plant will involve the construction of a BNR activated sludge WWTW covering an 

area of ±25 ha.  The WWTW will be designed for a combined domestic and industrial wastewater. The 

Basis of Design (BoD) is based on a planning horizon of 20 years, up to 2029.  

The Department of Water Affairs Discharge Water Quality Standards for discharge of treated effluent to 

the local river is below. These concentrations will serve as the target effluent quality to be achieved by 

the waste water treatment works. 

TABLE 6: SEWAGE WORKS WATER QUALITY DESIGN PARAMETERS 

Substance / Parameter General Standard 
(National Water Act 36 of 1998) 

Chemical Oxygen Demand (mg/l) 75 

pH 5.5 – 9.5 

Ammonia (ionised and un-ionised) as Nitrogen (mg/l) 3 

Nitrate/Nitrite as Nitrogen (mg/l) 15 



21 | P a g e  

 

Chlorine as Free Chlorine (mg/l) 0.25 

Suspended Solids (mg/l) 25 

Electrical Conductivity (mS/m) 70 mS/m above intake to a maximum 
of 150 mS/m 

Ortho-Phosphate as Phosphorus (mg/l) 10 

Flouride (mg/l) 1 

Soap, oil or grease (mg/l) 2.5 

Faecal Coliforms (per 100ml) 1000 

Dissolved Arsenic (mg/l) 0.02 

Dissolved Cadmium(mg/l) 0.005 

Dissolved Chromium (VI) (mg/l) 0.05 

Dissolved Copper (mg/l) 0.01 

Dissolved Cyanide (mg/l) 0.02 

Dissolved Iron (mg/l) 0.3 

Dissolved Lead (mg/l) 0.01 

Dissolved Manganese (mg/l) 0.1 

Mercury and its compounds (mg/l) 0.005 

Dissolved Selenium (mg/l) 0.02 

Dissolved Zinc (mg/l) 0.1 

Boron (mg/l) 1 

 

The feasibility level design cover a large range of activities, including: 

 Establishment of design criteria; 

 Determination of design assumptions; 

 Determination of flow and organic load from every candidate option; 

 Design at pre-feasibility level bulk sewers and bulk sewage pump stations; 

 Geographic alignment and routing of water transfer system and site inspections; 

 Compilation of specifications and schedule of quantities; and 

 The design of a total cost of ownership economic model that has optimization capabilities. 

The BNR activated sludge process utilizes the same preliminary treatment process from where the raw 

screened and de-gritted sewage flows to the BNR reactor. The reactor discharges to the secondary 

clarifiers. The overflow from the clarifiers flows to the chlorine contact channel, followed by the 

polishing wetlands and discharges to the environment. The RAS from the secondary clarifiers is 

recycled to the inlet of the BNR reactors. The Waste Activated Sludge (WAS) is wasted directly from 

the BNR reactors to the WAS thickener. The thickened sludge is dewatered and dried on sludge drying 

beds prior to disposal and the overflow or filtrate returned to the BNR reactor inlet.  

2.1.1. PROCESS FLOW OF THE NEW SEWAGE WORKS 

The Raw Waste water will be screened and de-gritted upon arrival at the New Vryburg Waste Water 

Treatment Works. Afterwards the sewage flows to the BNR reactor. 

From the BNR reactor, the overflow discharges to the secondary clarifiers. The overflow from the 

clarifiers flows to the chlorine contact channel, followed by the polishing wetlands and discharges to 

the environment. The Return Activated Sludge (RAS)  from the secondary clarifiers is recycled to the 

inlet of the BNR reactors. The Waste Activated Sludge (WAS) is wasted directly from the BNR reactors 

to the WAS thickener. The thickened sludge is dewatered and dried on sludge drying beds prior to 

disposal and the overflow or filtrate returned to the BNR reactor. 



22 | P a g e  

 

The influent wastewater passes an excess storm flow diversion (>PWWF) that will be downstream of 

the preliminary treatment process nits (screening and degritting). The excess peak wastewater will be 

diverted to the last aerobic zone of the BNR Reactor from where it will pass through the Secondary 

Clarifiers, on to the Chlorine Contact Channel for disinfection and discharge to the polishing wetland 

before final discharge. 

Figure 2 and Figure 3 shows the liquid and solids treatment diagrams. 

 

FIGURE 2: HYDRAULIC FLOW DIAGRAM - LIQUID TREATMENT 

 

FIGURE 3: PROCESS FLOW DIAGRAM - SOLIDS TREATMENT 

2.1.2. NEW SEWAGE WORKS INFRASTRUCTURE 

In terms of storm water the following infrastructure is considered: 

 The pipeline 

 The platform of the WWTW that will result in surface run-off 

 The inflow infrastructure to the Bles Spruit 

THE PIPELINE 

The pipeline will be constructed underground with an average depth of 2 meters below surface.  



23 | P a g e  

 

Two routes were evaluated for the pipeline from the existing WWTW to the new WWTW. Both routes tie 

in at the inlet pipeline to the existing WWTW. 

Route one:  This route is a contour based route as normally required. The route consider going 

underneath around the existing WWTW.  This route is considered unfeasible.  Route one 

is more than 4km long. The pipeline ties in to the new WWTW at 300 meter from the 

1:50 year flood line and 200 meter from 1:200 year flood line. 

Route two: Regardless of contours, the shortest alternative was selected and evaluated for 

engineering feasibility. The pipeline will go between the existing laboratory and gravel 

road to the new WWTW. 

Route two is 3.7 km long at the final site selection.  At chainage 3707 enough place need 

to be ensured to provide buffer from the 1:200 year flood line.  For route two the 

pipeline tie in to the new WWTW at about 370 meters above the 1:200 year flood line 

and 400 meter above the 1:50 year flood line.   

Route Selection: Route one has too many level points, is too long and arrives at final location too 

low into the flood line.  Route two is the preferred alternative that will be applied. 

THE PLATFORM 

The WWTW will not build on the ground, but on a raised platform. The platform will allow for natural 

water flow towards the river. Storm water berms will be constructed to divert any possible inflow 

towards the WWTW from the surrounding landscape.  New WWTW will have a platform high enough 

and allow natural drainage to the river.  

INFLOW INFRASTRUCTURE 

From the platform roads will be constructed with a storm water network along the roads. It is 

anticipated that the road storm water network will be used from the platform. From the road canals, 

energy breakers will be installed to break the water flow speed. Gabion mattresses will also be installed 

before entering the river system. No pipeline to the river will be constructed. On the top end of the 

platform diversion berms will be installed to protect the platform.   

2.2. LOCATION & SITE DESCRIPTION 

2.2.1. REGIONAL SETTING 

Vryburg is situated in the North West Province and is located within the Naledi Municipality of the Dr 

RSM. Figure 4 below is a geographical layout plan showing the position of Vryburg within the context of 

the Lower Vaal Water Management Area (WMA). Vryburg is an important transport hub with some 

major transport links leading through Vryburg. The N14 Road linking Gauteng with Upington and 

Namibia runs through Vryburg. The N18 Road links Botswana through Mafikeng to Kimberley and Cape 

Town. 

The study area falls within the Dr RSM District Municipality and in the Naledi Local Municipality (NLM) 

in the Vryburg area Portion 2 of on the farm Rosendal 672 in the North West Province. The owner of 

the property is Mrs AJ van der Merwe but negotiations are in process for Dr RSM to buy a portion of 

this land. The Bles Spruit, a tributary of the Vaal River, is located on Eastern side of the farm (Figure 

5).  



24 | P a g e  

 

 

FIGURE 4: VRYBURG, NORTH WEST LOCALITY MAP 

 

 

FIGURE 5: VRYBURG WASTE WATER TREATMENT WORKS: SITE LOCATION 



25 | P a g e  

 

 

2.2.2. PROPERTY PARTICULARS 

The following details about the property are available (A map of the landowners follow below): 

TABLE 7: LANDOWNERSHIP DETAILS 

Farm Name Landowner Title Deed Number 

Rosendal 672 Portion 2 AJ van der Merwe T1364/1970 

 
TABLE 8: ADJACENT LANDOWNERSHIP DETAILS 

Farm Name Landowner Title Deed Number 

Rosendal 673 Naledi Municipality T4140A 

Rosendal 673 Portion 4 Vryburg Tshepanang Poultry 

Trust 

T4011/2005 

Rosendal 673 Portion 5 CJ Sterrenberg T3081/2009 

Rosendal 673 Portion 6 M Gift & MG Nosipho T3290/2004 

Rosendal 673 Portion 7 Luanelle Beleggings (Pty) Ltd. T3080/2009 

Rosendal 673 Portion 8 Naledi Municipality T677/2003 

 

 
FIGURE 6: LANDOWNERS OF ADJACENT FARMS 

2.2.3. SURFACE INFRASTRUCTURE 

At present there is only an Eskom power line close to the proposed plant location. 

2.2.4. EMPLOYMENT 

During the construction phase of the plant, ad hoc employment will be created and unskilled labour will 

be sourced locally. It is envisaged that a local contractor, utilizing local labour, will be appointed for the 



26 | P a g e  

 

earthworks and some civil construction of the new WWTW. The permanent labour at the WWTW plant 

is expected to increase to between 5 - 15 staff members. 

2.3. PROJECT MOTIVATION 

The current Waste Water Treatment Works in Vryburg was constructed in 1982 with a hydraulic load 

capacity of 4800 m3 per day. Since then upgrades have been implemented, but the existing treatment 

works is under tremendous strain due to growing population numbers and it can hardly cope with the 

current flow and load of 6500 m3 per day. Not only is the current inflow crippling the plant’s capacity to 

function optimally, but planned future expansions will increase strain on the plant. Thus, a new waste 

water plant is needed. The new planned waste water treatment works trigger numerous activities of 

the General Notices of 18 June 2010 as requirement to the National Environmental Management Act 

(107 of 1998).  

 

FIGURE 7: "TREATED" EFFLUENT FLOWING INTO THE BLES SPRUIT 



27 | P a g e  

 

 

FIGURE 8: DIRTY SEWAGE EFFLUENT RUNNING INTO THE BLES SPRUIT 

2.4. CONSIDERATION OF PROJECT ALTERNATIVES 

The purpose of this Section is to present a detailed description of project alternatives considered in the 

ESIA process. Alternatives are evaluated according to the following framework for all project 

infrastructure.  



28 | P a g e  

 

TABLE 9: ALTERNATIVE ASSESSMENT FRAMEWORK 

 

 

2.4.1. SITE LOCATION ALTERNATIVES 

The project team evaluated the different location alternatives for the project in terms of the following 

aspects:  

 Treatment Process (Main Stream),  

 Waste streams disposal,  

 Air emissions,  

 Environmental and  

 Financial.  

A four point measuring tool was used to classify the qualitative assessment that the project will have 

on each of the aspects listed above: Positive, Marginal, Negative and No effect. Below is a summary of 

the decisions:  

 A gravel service road will be constructed with a width of 8 meters to allow for dual carriage. 